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Appendix F - FCC 3G SAR Measurement Procedures 
 
1. Conducted Output Power: 
For FCC requirement, the MPR is implemented for HSPA (HSDPA & HSUPA) release 6. In this device, it is 
HSDPA release 5. The EUT was tested according to the requirements of the FCC 3G procedures and the TS 
34.121. A detailed analysis of the output power for all WCDMA and HSPDA modes is provided in the tables 
below.  
 

WCDMA SAR Test mode - Conducted Power 

Mode Setup 

Cell band (850) PCS band (1900) 

CH4132 CH4182 CH4233 CH9262 CH9400 CH9538 

826.4 
(MHz) 

836.4 
(MHz) 

846.6 
(MHz) 

1852.4 

(MHz) 

1880.0 

(MHz) 

1907.6 

(MHz) 

WCDMA R99 RMC 12.2Kbps 22.63 22.97 23.18 23.41 23.16 22.86 

HSDPA R5 

HSDPA - subtest 1 22.63 22.95 23.14 23.17 22.94 22.80 

HSDPA - subtest 2 22.58 23.02 23.11 23.45 22.95 22.59 

HSDPA - subtest 3 22.37 22.68 22.78 23.10 22.89 22.65 

HSDPA - subtest 4 22.28 22.66 22.86 22.93 22.51 22.12 

 
2. WCDMA Setup Configuration: 
a. The EUT was connected to Base Station referred to the drawing of Setup Configuration.  
b. The RF path losses were compensated into the measurements. 
c. A call was established between EUT and Base Station with following setting 

i. Data rates: Varied from RMC 12.2Kbps 
ii. RMC Test Loop=Loop Mode 1 
iii. Power Ctrl Mode= All Up bits 

d. The transmitted maximum output power was recorded. 

 
Setup Configuration 

 
3. HSDPA Setup Configuration: 
a. The EUT was connected to Base Station referred to the drawing of Setup Configuration. 
b. The RF path losses were compensated into the measurements. 
c. A call was established between EUT and Base Station with following setting:  

i. Set Gain Factors(βc and βd) and parameters were set according to each 
ii. Specific sub-test in the following table, C10.1.4, quoted from the TS 34.121 
iii. Set RMC12.2Kbps + HSDPA mode 
iv. Set Cell Power = -86 dBm 
v. Set HS-DSCH Configuration Type to FRC (H-set 1, QPSK) 
vi. Select HSDPA Uplink Parameters 
vii. Set DeltaACK, DeltaNACK and DeltaCQI = 8 
viii. Set Ack-Nack Repetition Factor to 3 
ix. Set CQI Feedback Cycle (k) to 4 ms 
x. Set CQI Repetition Factor to 2 
xi. Power Ctrl Mode = All Up Bits 

d. The transmitted maximum output power was recorded.



 

 SPORTON INTERNATIONAL INC. Page Number : F2 of F2  

TEL : 886-3-327-3456 Report Issued Date : Aug. 25, 2009 

FAX : 886-3-328-4978 Report Version : Rev. 01 

FCC ID : O8F-CASG    

 

 

 

  

 

FCC SAR Test Report Report No. : FA8O2323-06A  

 

 

 

Setup Configuration 

 

 

4. Reference: 

[1] 941225 D01 SAR test for 3G devices v02, SAR Measurement Procedures for 3G Devices CDMA 

2000/Ev-Do/WCDMA/HSDPA/HSPA Oct. 2007 Laboratory Division Office of Engineering and 

Technology Federal Communications Commission  

[2.] TS 34.121 Universal Mobile Telecommunications System (UMTS); Terminal Conformance 

Specification, Radio Transmission and Reception (FDD) 
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Appendix G - Analysis of Effective Frequency Interval of Probe 
 

The probe calibrated frequency intervals are 900, 1750, 1950 and 2450 MHz for ET3DV6 sn1787 probe, and 

900, 1810, 2300, 2600, 3500, 5200, 5300, 5500, 5600, 5800 MHz for EX3DV3 sn3514 probe, and the device 

test frequency intervals are 835, 1800 and 1900 MHz. Though the probe calibrated frequency intervals are 

not properly matched with the device test frequency intervals, the probe calibration report is valid and the 

probe is suitable for the SAR test on this device. The analysis is as below. 

 

According to KDB450824, as measurements exceeding ±50 MHz for the frequency > 300 MHz, should follow 

the additional steps based on the following conditions. 

1. the actual tissue dielectric parameters used for the probe calibration are available 

2. the nominal tissue dielectric parameters are specified for the probe calibration data 

 

Because the nominal tissue dielectric parameters are specified in our probe calibration report, we will follow 

the condition 2 to verify its effectiveness. 

 

The list of permittivity and conductivity at the calibrated centre frequency are as follow: 

Frequency 

(MHz) 
Type Permittivity Conductivity 

900 
Head 41.5 0.97 

Body 55.0 1.05 

1810 
Head 40.0 1.40 

Body 53.3 1.52 

1950 
Head 40.0 1.40 

Body 53.3 1.52 
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<For Probe ET3DV6 sn1787> 
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<For Probe EX3DV3 sn3514> 
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The list of target permittivity and conductivity are shown as follow, which is within the parameter range of the 

probe. 

Frequency 

(MHz) 
Type Permittivity Conductivity 

835 
Head 41.5 0.90 

Body 55.2 0.97 

1800 & 1900 
Head 40.0 1.40 

Body 53.3 1.52 
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The following parameters are declared in the probe calibration certificate on page 8: 

 

<For Probe ET3DV6 sn1787> 



 

 SPORTON INTERNATIONAL INC. Page Number : G6 of G24  

TEL : 886-3-327-3456 Report Issued Date : Aug. 25, 2009 

FAX : 886-3-328-4978 Report Version : Rev. 01 

FCC ID : O8F-CASG    

 

 

 

  

 

FCC SAR Test Report Report No. : FA8O2323-06A  

 

 

  



 

 SPORTON INTERNATIONAL INC. Page Number : G7 of G24  

TEL : 886-3-327-3456 Report Issued Date : Aug. 25, 2009 

FAX : 886-3-328-4978 Report Version : Rev. 01 

FCC ID : O8F-CASG    

 

 

 

  

 

FCC SAR Test Report Report No. : FA8O2323-06A  

 

<For Probe EX3DV3 sn3514> 
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The measurement within the required frequency interval satisfies an expanded probe calibration uncertainty 

(k=2) <= 15% for all measurement conditions. Please refer to SAR report for probe and dipole calibration 

certificates produced by the system manufacturer. 

 

In this report, the measured SAR values are all below 10% of the SAR limit. 

 

The measured fluid dielectric parameters for 835 MHz and 1900 MHz, for SAR test were all within ±5 % of the 

835 MHz and 1900 MHz target value. 

 

According to the following plots, the tissue dielectric parameter measured for routine measurements at 835 

MHz body SAR was less than the target εr, and higher than the target σ. 

 

However, for 835 MHz head SAR, and 1900 MHz head and body SAR, the measured σ is not higher than the 

target σ for the whole frequency range. Therefore, the worst SAR was compensated with respect to +5 % 

tolerance in εr, and -5 % tolerance in σ to reduce SAR underestimation. 
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<For GSM850 Head SAR, Measurement Date: Apr. 16, 2009> 
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<For GSM850 Head SAR, Measurement Date: Apr. 19, 2009> 
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<For GSM850 Head SAR, Measurement Date: Apr. 20, 2009> 
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<For GSM850 Head SAR, Measurement Date: Apr. 22, 2009> 
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<For GSM850 Body SAR, Measurement Date: Apr. 21, 2009> 
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<For GSM850 Body SAR, Measurement Date: Apr. 22, 2009> 
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<For GSM1900 Head SAR, Measurement Date: Apr. 20, 2009> 
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<For GSM1900 Head SAR, Measurement Date: Apr. 21, 2009> 
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<For GSM1900 Body SAR, Measurement Date: Apr. 22, 2009> 
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<For WCDMA Band V Head SAR, Measurement Date: Apr. 20, 2009> 

 

 

 



 

 SPORTON INTERNATIONAL INC. Page Number : G20 of G24  

TEL : 886-3-327-3456 Report Issued Date : Aug. 25, 2009 

FAX : 886-3-328-4978 Report Version : Rev. 01 

FCC ID : O8F-CASG    

 

 

 

  

 

FCC SAR Test Report Report No. : FA8O2323-06A  

 

<For WCDMA Band V Body SAR, Measurement Date: Apr. 22, 2009> 
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<For WCDMA Band II Head SAR, Measurement Date: Apr. 20, 2009> 
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<For WCDMA Band II Head SAR, Measurement Date: Apr. 21, 2009> 
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<For WCDMA Band II Body SAR, Measurement Date: Apr. 23, 2009> 
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The list of compensated value for worst SAR is as follow. 

Band Mode Position Channel SAR1g Limit Result 

GSM850 Head Right Cheek 251 0.876 1.6 Pass 

GSM1900 Head Right Cheek 661 0.367 1.6 Pass 

GSM1900 Body Bottom with 1.5 cm Gap 512 0.338 1.6 Pass 

WCDMA Band V Head Right Cheek 4182 0.733 1.6 Pass 

WCDMA Band II Head Right Cheek 9262 0.742 1.6 Pass 

WCDMA Band II Body Bottom with 1.5 cm Gap 9262 0.661 1.6 Pass 

 


